@ TR

SPARE PARTS
LIST

Bl

Marine Engine



Thornycroft 154

Parts List Alteration Sheets

Some part numbers have been superseded since this Spare Parts List was printed.

After identifying the part(s) required from the illustrated list always refer to the
Parts List Alteration Sheet(s) in the front of the book before ordering.

These sheets clearly indicate where part number changes have taken place.

Type 154 engines are now supplied with electric instruments and wiring looms as
detailed on a separate sheet in the front of this book.

For mechanical type instruments supplied with earlier engines see pages 64/66/67.



REF

PAGE NO NO DESCRIPTION OLD NO NEW NO
7 1 Cyl. block and crankcase Assy 58G550 12B1842
7 2 Core plug ' 12B2741 AEC 876
7 10 Cap main bearing front 12B2385
7 10 Cap main bearing middle 12B2383
7 11 Cap main bearing rear 12B2382
7 17 Bearing bush camshaft front 8G2214 18 1030
7 17 Bearing bush camshaft middie 8G2214 1K 64
7 17 Bearing bush camshaft rear 8G2214 1 K66
& 27 Piston Assy 8G259003 62B98
7 28 Piston ring top groove 8G2592 12B2528
7 29 Piston ring 2nd groove 8G2592 12B1900
7 30 Piston ring 3rd groove 8G2592 12B1901
7 31 Piston ring 4th groove 8G2592 12B1902
9 6 Main bearings front 8G2593 12B1192
9 7 Main bearing centre 8G2593 12B1874
9 8 Main bearings rear 8G2593 12B1193
9 13 Pulley vee type 3/8"' 12B2250 62 B70
vee type
9 15 Lock washer 2H731 12B681
9 21 Big end bearing std. 8G2219 11B69
13 1 Cylinder Head assy 58G552 JAM 1440
13 8 Plug 2K4996 2K6164
13 16 Stud 22A 152 53K552
13 26 Gasket 1281880 62B 251
13 29 Heater plug 12H275 13H9543
15 42 Rocker assy 12B2070 11B510
15 59 Thermostat 13H6285 13H7603
17 1 Flywheel assy 12B2045 62B238
19 2 Qil Seal AEC621 13H7228
19 19 Oil separator alum manifold 12B2251 54008318
cast iron man
19 27 Dipstick lowline 11G64 54009229
23 25 Pulley vee type 3/8"” 12B241 62B134
poly vee
25 1 Oil filter complete 12B492 13H7448
25 1 Elbow 54007741 54381607
25 8 Pipe Assy 54007722 54009044
27 Water inj. bend alum man. 54008949
27 Injection pipe assy. alum man. 6281/1
27 Hose alum man. 54008677
27 Clip alum man. 54381452
29 1 Fuel inj. pump 12B2291 JAM 1474
37 1 Joint 11F51 12H1318
37 17 Flange 12B361 62B108
37 18 Washer 11F50 PWN 105
37 Stiffener for cover 62B139
39 16 Nut nozzle holder cap 7008-902
41 4 Pipe 310-139 12B445
41 7 Pipe 0200029T 62B205
41 11 Pipe No 1 Cylinder 12B2309 62B30
41 12 Pipe No 2 Cylinder 12B2311 62B31
41 13 Pipe No 3 Cylinder 12B2313 62B32
41 14 Pipe No 4 Cylinder 12B2315 62B33
41 20 Pipe 310-136 12B270
43 Alternative pipe work
43 Pipe eng. oil cooler to SWP 54008538
43 Hose 54381510
43 Clip 54381452
43 Rubber elbow 54007677
43 Hose SWP to heat exchanger 54008512



REF

PAGE NO NO DESCRIPTION OLD NO NEW NO
43 Clip 54381452
45 1 Foot port side front 54007697 54008885
45 8 Rear foot 54007729 54007730
47 1 Fuel filter assy BMK601 12B2512
47 11 Washer 6K638 BMK 596
47 12 Valve : 12H 409 AAU 3509
49 1 Fuel pump assy 13H6306 12B774
49 25 Joint 37D2891 - 12B2720
51 22 Pulley vee type 54380576 62B63
poly vee
51 24 Bracket 12B1317 62B63
51 36 Link ~ 12B1319 12B1538
51 42 Belt vee type 13H4155 13H7104
poly vee
54 Joint set 58G556 58G559
b4 Water pump 12B1503 62B138

55 PRM ADAPTING PARTS.

5400762

54007725
UES 106/7
54381359
54381464
54381467
54381471
~UCS106/8
 UCB106/4
UCB106/18
WA 6
6655
54008975
54008976
URS104/5
UFN 104
WA 4
WA

WP6
54381590
54381592
54381593
54008443
54381452

 Adaptor Housing for V8 Gearbox

or
Adaptor Housing for V8 Gearbox
Setscrew 3/8" UNF x 7/8" LG
Loctite 245

Drive Plate

Cap Screw

Washer : ‘

Setscrew 3/8"” UNC x 1” LG
Bolt 5/8° UNC x 1.3/4"”

Bolt 3/8"” UNC x 2.1/4"
Washer 3/8" Spring

Qil Cooler

Bracket

Bracket

Setscrew %’ UNF x 5/8” LG
Nut %" UNF

Washer 4" Spring

Washer %’ Spring

Washer %" Plain

Qil Pipe

Union

Adaptor

Water Pipe 1" O/Dia. x 8’ LG
Clip



Electric Instruments And Sender Units




0 N O O A W N =

=S =S = e
A W N = O ¢©

15
16

17
18
19

PANEREY: .. 2% % Frmeg B35 . e B = apmalle Wil ione 4 54008872
OIL PRESSURE GAUGE ................... 54381349
SENDER OIL PRESSURE .................. 54381376
ADAPTOR FOR ABOVE ................... 54008845
TACHOMETER .......c..ciniinannennn.. 54381387
SENDER TACHO ..., 54381399
SHAEIL L o B . gt Bt e G 54381580
1S e O N SR i e A SN o A 54381582
RPARGOR - = S i M i e e s s 54008971
TEMP. GAUGE: 1 = [l 5 i 5 aomiaie . - o 54381352
SENDER TEMP. GAUGE ................... 54381375
NOT USED

PANEL SWITCH ......... ... ..ot 54380361
WARNING LIGHT. ....... .o 54381608
BWIER. - . .o f e bR s e R o] o el 54381393
STOP CONTROL.........coiiiiiiiiiinn, 54380756
WIRING HARNESS (ENGINE. ............... 54008935
WIRING HARNESS (PANEL)............. .. .54008939
KEY TYPE STARTER SWITCH ............. 54381445
LOCK BARREL & KEYS .................. 54381446
AMMETER . ... 54381338
NOT ILLUSTRATED

BRACKET ... ... 54008970
FLEXIBLE MOUNT ........ ... .. ... ... ... 54008948
IS, Do, 8, T e i e S e g, D NF4
WASHERE Ml . i e 2 R e WA4
PLAMES < L TE . B g e A SRR 54008941
CONTROL BOARD. ...t 54007766
REEAY.. S el a8 e i =l T N e 54007767
WARNING LIGHT CONTROL............... 54007768
BO:E T gt RN e s ® TR 54381611
NITZ, 7. ST s PR My el =y 54381612
WASHER —: WeAag . iets o e et - - 5o d g TE £ o i) WA3



("

— ) ) r

@ THORNYCROFT
ol

2-52 litre

MARINE ENGINE

Leyland Thornycroft
BRITISH LEYLAND UK LIMITED

PO Box 2, Hurst Lane, Tipton, Staffs DY4 9AD
Telephone 021-557 2881 Telex 338026 Cables Bean Tipton Telex

R 198



S d8 ¥

TE
TF
TG
TH
TI
1J
TJ(a)
TJ(b)
TJ(c)
rJ(d)
TXK

3 2 &8

TP

LIST of ILLUSTRATIONS

CYLINDER BLOCK ASSEMBLY -
CRANKSHAFT. Con. rods and Pistons

CAMSHEAFT. 0il Pump

CYLINDER HEAD
FLYWHEEL

COVERS. Sump and Drainpump
WATER PIPES (Freshwater)

OIL COOLER. Filter and Pipes

- MANTFOLDS

INJECTION PUMP
INJECTION PUMP. Governor Assembly
INJECTION PUMP. Drive e
INJECTION PUMP. Injectors and st@p control
FUEL PIPES )

WATER PIPES AND PUMP (Saltwater)

SUPPORT BRACKETS o B 3

FUEL FILTER

' FUEL PUMP

ELECTRICAL EQUIPMENT
ELECTRICAL EQUIPMENT






PAGE INDEX

PAGE NO

40 Plate T J(d)

41 Fuel Pipes

42 Plate T K

43 Saltwater Pipes & Pump
44 Plate T L

45 Support Brackets

46 Plate T M

47 Fuel Filter

48 Plate T N

49 Fuel Lift Pump

50 Plate T O

51-53 Electrical Equipment
52 Plate T P

54 Service Kits. Engine
55-56  Gearboxes & Reducing Gear
62

63-67 Special Requirements

PAGE NO
3 List of Illustration
4 Generel view of Engine
5 Engine
6 Plate T A
7 Cylinder Block
8 Plate T B
9 Crankshaft & Conrods
10 Plate T C
" Camshaft and 0il Pump
12 Plate T D
13-15 (Cylinder Head
16 Plate T E
17 Flywheel
18 Plate T F
19-21 Covers, Sump & Drain Pump
22 Plate T G '
23 Preshwater Pipes
24 Plate T H
25 0il Cooler Filter & Pipes
26 Plate T I '
27 Manifolds & Water Injection Bend
28 Plate, T J
»29—31 Injection’Pump
32 Plate T J(a)
33-35 Governor Assembly
36 Plate T J(b)
37 Pump Drive
38 Plate T J(c)
39 Injectors -~ Stop Control



r—

|

104 Engine Unit

OO~V U=

Part No

Description

ENGINE EN-M.80, & 210

116361

PKZ.6
54007717
UFB.106/W/S/13

54007723
54007724
UFB.104/4
WG.4

2.52 LITRE DIESEL ENGINE TO B.M.C.
SPECIFICATION AEB.1079

Nmeplate . 988 630 90 s 0000000t s0 s s s aseee A
SCI‘eW Self—tapping %—" e sees sscs et ssct s sn

Adaptor Ring ceeeveececesscscrcssasscsvece

Bolt, 3" UNF X 1.5/8" iiveeiinvernceenass
Wire Locking 1/16" dia. x 15" ..veevrenee.
Cover Inspection eivececscccecsnsaccscses
Joint - Inspection COVEr  s.eceesssencasss

Bolt -}" UNFX%" ..l..'......l'...llll...Z
Washer 3" GTrover sececeseocecscsconecsans

No of}

BN NDW O Py



S—

W,

- 7
g

|
___ i\ T\ i _____H___.. .;________. %

! ._..._._____________‘.___:_:.__..___. )

o9 ~
L o
&




154 Engine‘ Unit

Ref No Part No Description No off’

PLATE TA ENGINE EN-M.80. cylinder block.

58G 550 Cylinder Block & Crankcase Assembly ......«.. 1
1 Cylinder Block & Crankcase .....csecsonsausnses 1
2 12B 2741 PlUug, COTE sveseesnssacssnanussnnssonsnnnes - 5
3 111G 14 Plug, water and oil gallery ........ Bt el ron . 5
4 2K 6649 Plug, taper, main oil channel .«....iciiiceances 2
5 1K 115 Plug, oil plug spindle bOre eceeecccasncansas i 1
6 6K 432 WasSher . cess<esens s ssseensn s s i ieuepn e es i 1
7 11B 594 Plug, 0il release valve «...ovosccnsavacincs . 1
8 6K 431 WEHBNET o aw e s ins abinessse eonn oo ansiosamiaassivees 1
9 12H 1736 Plug, Oil PASSAZE sesssssssassocssscasssssncs 2
10 Cap, main bearing, front
- Cap, main bearing, middle
11 Cap, main bearing, rear
12 11K 396 Plug, main bearing cap, front & rear ........ 4
13 1K 1515 Joint, main bearing cap, rear secssssssescsss 1
14 12B 2358 Bolt, main bearing Cap ceeeseescssesssecssses O
15 1G 1165 Restrictor, camshaft bearing oil feed ....... 1
16 11G 14 Plug, chain tensioner oil feed «.eceesess ot . 1
) Bearing bush, camshaft, front ........c.ccuiaes )
17 8G 2214 ) Bearing bush, camshaft, middle «..c.... vos Bl Yl get
Bearing bush, camshaft, rear ......cciveecuen
18 12A 820 Stud, cylinder head, short «s.eeevesreceaaans 8
- 51K 259 Stud, cylinder head, long s.cssceassnsannssss 15
- CMK 2763 Stud, cylinder head . e o 2
19 53K 547 Stud, fuel PUMP «eessvevoccascsascnancss . odote 12
20 53K 525 Stud, alternator bracket, rear ........c.cccn0 2
21 11B 96 Screw, 0il pump locating ....ieviniiiieanean s 1
22 11B 97 Nut cap, oil pump locating sieaie A ae T el 1
23 6K 500 Washer (COPPET) « v veverevecronnnossnannnsnns 1
24 1K 51 Dowel, flywheel housing or engine plate
‘ rear, short s.ieecsisasncassvasssnseonnna . 1
25 1K 52 Dowel, flywheel housing or engine plate
rear, lONg ceecececescsccans o offa e e ek s . 1
26 12B 2590 Liner, cylinder «....... R B S B o o b ot ete o RW!
27 8G 2590 03 PISTON ASSEMBLY COMPLETE with Gudgeon pin.
STANDARD 4 evvcensannes e asas ssane aletiseole ss shate e 1 Set
28 ) Ring Piston, Top groov )
29 Ring Piston, 2nd groove sov.ecsssarss-nas
30 & 2592 g Ring Piston, 3rd groove ....STANDARD ... g | Set
31 Ring Piston, 4th groove
32 12B 2529 Pin, gudgeON sassessesarsssnsnssanasnsas ia 4
33 CCN 218 CIrCliP cécessceasesacssvecosscasessanan .. 8
86 2590 23 PISTON ASSEMBLY COMPLETE .020" (508 mm) 0/S .. 1 set
83 2590 33 PISTON ASSEMBLY COMPLETE .030" (762 mm) 0/S .. 1 set
8G 2592 20 RING, PISTON .020" (508 mm) O/S eevveennsan coe 1 set
86 2592 30 RING, PISTON .030" (762 mm) 0/S «.eveneevann . 1 set



~ nare 1B




154 Engine Unit

Ref No

PLATE TB

EESAC ARV o

1

Part No

Description

ENGINE EN-°-M.80 crankshaft,con.rods,etc.

12B.2043
12B.2044
1K.369
12H.13%01
11B.37
11B.0037.03

©11B.38

11B.00%8.03
86 2593
11B.304

2K .8725
2K.5578

12B.2257
12B.2072
2H.731
11B.65
11B.63
11B.71
11B.72
11B.68
8¢ 2219

Crankshaft GSSY.ceecceescocsanssanacne casesoncs
Crankshaft ceoeceecscscecsccnscscscsccessonsese leke) exene)
BUSh c¢vooccccccsssssccsssssas o o sl slaTats el ofs] o SlIeNe 3] sTo

DOWE]l seeseconcsasosasassssssssscscssnscscncnssoes

Thrust Washer, UPPET ecececesccencncconns aei e aln
Thrust Washer, .003" (.076 mm) 0/8 seesveeeanes
Thrust Washer, lower T & W S Sy

Thrust Washer, .00%" (.076 mm) QB oeevifen e
Main bearings -

Main bearings Standard ....cccecesceccnscccs
Main bearings

Gear eceicecsae sessescans cérccsescsenes ceevessse

Packing Washer ..ccceececscccce o ivete'e ‘s xe ToReks o .0=0i o

KEY ceaseesnsesesceasssscaccssassassscccsosnsscae
Thrower — 01l — front cieeesecccccescesscnsonss
PULLEY eeseeessccsssosasosssccssssnsnssscsssacnas
NUL eoeececevsncansssssnesssassssssisassonoscss
LOCKWASNETY ceveacosassoarsssncsnssasssesssscssns
Com. rod and cap Nos. 1 and 3 cylinder seec...
Conn. rod and cap Nos. 2 and 4 cylinder .ecesec..

Bolt * % & 5 0 0 & 0 000 .'U.I...0.00.!‘.0.."'......'..
Lock t8DS seescsvsenscsonssocsscscncsnsnccans o SNy
Bearing — small end eeciesssaccecsccccsoccscnns

Bearing - big end . Standard ...ieeceeneecons

UNDERSIZE PARTS

8¢ 2219 10
8¢ 2219 20
86 2219 30
8G 2219 40

8¢ 2593 10
8¢ 2593 20
8G 2593 30
8G 2593 40

Bearing, Big End 010 U/S vuvevenenecsvecscanas
Bearing, Big End 020 U/S euiveveecnneenensnnns
Bearing, Big End «030 U/S tevvtececasacascsases
Bearing, Big End <040 U/S weuveievenrvenoacnnns

Bearing, Main .010 U/S W 08 A ] A T WA R
Bearing, Main .020 U/S  c.veeeescconncsseoecs e
Bearing, Main 030 U/S «.ivieeceescscasacncons
Bearing, Main .040 U/S ..ccevereerenncrecccces

No Off
1l
1
1
2
2
2
2
2
1l set
1
A/R
1
1
1
1
1
2
2
8
4
4
4 sets
1 set
1 set
1 set
1 set
1 set
1 set
1 set
1 set



peate 16




154 Engine Unit

Ref No

PLATE TC
CAMSHAFT

L OO~ WD —

18

19
20
21
22

OIL, PUMP

23
24
25
26
27
28

Part No

ENGINE EN-M.80.

11B.82
1K.1441
2K653%4
1X.624
HZS.0506
LWN .205
11B.303
WKN .606
2K. 7681
1B.1219
11F.78
12B.696
12B.693
CMN.O512
FNN.105
11B.377
12B.2670

12B.2670.10
12B.2670.20

11B.133
AEB.414
12B.2684
MF.77
HBZ.0518
MF.79

11B9%4
TH.1803
HNS 0406
LWN 304
17H 1252
B3--602
17H 1246
11G142
12H1863
HBRO415
LWN304
12H 865
2K 7695

Description

camshaft - oil pump.

Camshaft ee..
Nozzle, 0il feed eeeconscans

1291752 IR 0000 00 Ol D 0 O D0l o G0 Q.0 0 O O o 5 0. PG00 B 000
Plate, locating ..cceiceeevecenncce ivvesas 00 0
SEREW, "o lEl" Tl ok tone gl Tl ] 1ol elel T PYTare e

Washer, spring ..... . 000 . c0lds oo e oo os sne
(5 S R Wi, NS A U AR . < v NN Nt i .
LG A AR e (S R R ———
N e T WeT (o) - o VR Nee o bl o o A o peme T e Tl n s s e e
Washer, lock P O R = RS = I T I8
JOING & wmosoimem T mave BTEMHRL o S Rl B8 we e e
Chain, camshaft timing «....v i invnvnann na
Damper - vibration

SEREWa Fo o's ale SNe & o bl oia o/ MWaie Ghui's = o o dgeTe o o'a sla) 05 &0 or oy
U A Py, o T, oo sa sgmriamiiaie siwism 2eiimsn woe) 1w w10iie
Lockibab @ Bkt dmas s hodge wsasheaeiersiaie s v desee
Tappet - std ... 4 i

Tappet - 010" (. 245 mm) o/s aie

Tappet - 020" (.508 mm) o/s

Push Rod Lk e e oo Wy [ Beedog € il
Push Rod - (alternatlve) e
Plate, positioning - push rod ............. .o

TensionenBn "o o Jo s M s of ste e o 2hs = ois o
Set sCrew  cieieeececenn
Washer - locking «.cciviveeenininiitnnenennsns

Pump Assembly - 0il ..t vir iinnvennnnncnrannns

BOAW# B e c e aeiee e eiae ae e te v s ol s s e Slele sg3) s o0
Cover = Bottom & cuviviveveveneniocenoansnens .
SCTeW — w.seiis i va% o sianaisies % avEe W BN waeTEE Vdoaleiele
Washer — SPring e.evevevsssssssasssennnraossna
Shaft ....... PO R - =
Rotor - Inner and Outer | e e M),
Key  dliti vaam nie wre Kn e iia o/eis mbarims sieme e lmkeeie o ee e #e

Strainer = 01l wsusssmeles se de et o8 W ee deded
Joint -~ strainer to pump .
Screw - strainer to pump ...... .00 00 .
Washer - spring o
Valve = 01l rele@S€ o.vvvvevsencnnecrcneconna
SPring = VALVE s ve vt vttt testn tnaranocs srcane

No Off’

Pr.

1



PLATE “I




104 enine uni

Ref No

PLATE TD ENGINE EN-M.80.

N —

Part No

58 G552

12B.2108

128 .2108.10
.12B.2109
12B.2109.10

6K 874
6K 784
11B.4%4
118.323
2K.4996
2K.5629
12B.1878
62B.14
11B.483
51K.2241
51K.2240
CLS.2613
53K.2215
22A.152
53K.531
128.1881
12B.1882
11B.404
11B.405
1B.2812
12B.2357
12B.2104
1K.800
1K.372
12B.1880
AFC .139
PWN.107
12H.275
12H.288
12B.2577
11B.118
118.119
1D.1977
2K.65%4

Description

cylinder head.

Cylinder head assy. - guides, studs etc ......
Cylinder headseeeceeccssccsocsane ssvesns
Guide - valve — inleteceevececnss B eItI0OMBI000 0o
Guide - valve - inlet .010" (.254 mn) 0/Seeeas
Guide - valve — exhauSteececcceoccecsccassessee
Guild - valve - exhaust .010" (.254 mm) o/s...
Plug - water - jet boss....... exofS/o) oxs,ivge SIsEoReYe (Mo
Plug - 0il hole to rocker bracket ...ceeececss
Core plug - taper 7/8" (22.224 mm)eceesesoenes
Core plug — 3/" (19.048 mm) difeececsceocsesss
Plug - screwed - heater outlet..ceceesceescses
Washer — FIiDIe eeeeescccecsscessssssasorsannss
Insert - combustion chamber ....
Insert - combustion chamber (Alternative).....
Stud - extension, rocker COVEr cccecsccssscscs
Stud - rocker bracket - 1loNg ceeecceescveccncas
Stud -~ rocker bracket — short Jeeeciecencsnces
Stud - exhaust manifold .secececvcecscasescccnse
Stud - exhaust manifold .ccecesecscoccnscasscace
Stud - nozzle holder .ceceeecscscscsnssscsescses
Stud - water outlet elbOW ececsesevecvcanscocae
Valve - inlet ....
Valve — eXhauSt ceeeecocscocccsssnccoesssnvenas
Spring -~ valve = Outer «........
Spring - valve - INNer .s.cececsncscss ofsje oiojorave o
Collar — bottom sevecececccvcscacensnes Al vareta
Cup e ssssneseaes LTy IO cEisessamepane pioie B
Seal
COLEOTr sevecencectoscsscnccssasscosonsscancnss
Circlip = VAlVE cceceecccccsscassssosnsnsscnssee
Gasket ~ cylinder head ciececesccrecscccncecns
Nut seeecocaacesescases
Washer — plain ccececeesccecccsccsnsssccaroscens
Heater Plug sececcesscescccccncacsae oFe o o ano¥ogzicRexs
Connection - heater plug - 1 to 2 and 3 to 4 .
Connection -~ heater plug - 2 t0 3 sececacecess
Rocker Shaft assyeeececccecsasceccsccnss
Rocker Shaft .....
Plug - plain ceeceeecsccceccscasascsrsonsssccnscs
Plug ~ threaded coeececescscncosscccrsanveasee

No Off

o I R O N O N O T S e

(o))

HFHEHFEFRFEFNDPSRNONDRFOE 000
: U1 \N

13



PLATE "I




Iﬁq Engine Unit

Ref No

CYLINDER HEAD (Cont'd)

Part No

50
60
61
62

11B.298
118.121
1K.22
11B.123
2K.5923
11B.484
11B.485
12B.2070
11B.511
1B.1010
1B.2150
2K.8070
2K.2561
2K.5066
CP3.0310
PWN.106
LWN .306
FNN .506
12B.2324
13H.2296
1B.1247
6K.515
1A.2156
11B.129
PWZ .106
1B .2287

13H.6285
11B 288
FNZ 105
PWZ 105

12B 2723
12B 2724

Description

Bracket — tapped esceccscocessccscescasansnsos
Bracket — plain eecececeecensacecsssecsscoonncss
Distance PieCe ceeeescocescssccsssscncnccsccse
Distance PieCe ceeecoossssscssasscscscscscnsense
SPring seccecesscecscsscscscscecs cesccsssscsss
Screw - shaft locating eeeeececsesecdcececccccens
Washer = 10CKING ceecrsssecssccscosonsscsssnsne
Rocker ASSY eeseecscssssssoccsscesacsacsscnans
BUSH ecceccencrossossesccssecscncnansosnossssanss
Adjusting SCreW eceeecesecosssesssncaasscsas . X
Adjusting screw (Alternative) ceeeeceeccesoces
LockNnUL ceecsoasscsccecscscsscsssesccssansooses
Washer — SPTring esevecsscesscocascessscsccncns
Washer = Plain seecscesssscosssesscacscscssccsccs

Split pin [ F T EEEEEENENNEN I W B A N BN SR B B A 4
Washer - plain ..... - »
WaSher—Spring.. ............. e e s 600806000

NUt eovvecocevosossccsccacscscssscsacsosscnccnce
Rocker cover aSSY scetescsscscsosscososacesace
Filler CAp eeeceessesoscesascssascsconsocsscsos
Joint — rocker COVEI .ceciecvesscrcscsisnssennss
Bush = rocker COVEYr (ecescosovscsscsccspsencns
Washer — ToCKEer COVEY secesscsccsosccsccsosacsns
Nut — roCKer COVEIr ececcscssasscssccccasansascsne
Washer = Plaill cececsasoncosssscasccscecsancses
Lifting Y€ seseceascscccscscscssceasssnsesscss

Thermostat 82%. (180%F.)ueceeenranennacennass
Jomt, Thermostat HouSing P80 0c et es 50 00 00 20 00 0l

Nut $ 90 005 00 0 0 0 0P E S NGNS S0 00 0G0 0 E0 s s s00 00D

WaSheI', Plaj.n. © 00 06 00 00 00 00 0% 0t 00 0 s a0 0 00 s 0ed

Insert, Valve Seat, Inlet «siccceececscececscnsy
Ingert, Valve Seat, BExhaust ....cceevcevsssvcne

No Off

NMNONNONFREHFHEDOODNND OO0 HEFNDEFWE

&~ W -

15



PLATE I [

Wiy,




r—

154 Engine

Unit

Ref No

PLATE TE

TP -

O 03O0

11
12
13
14

Part No

Description

ENGINE EN-M.80. flywheel.

12B.2045

11B.644
1D.1960
12B.2047
12H.1303
22B.584

13H.2457
62B.3
62B.4
53K.100g
53K.1025
LWN . 306

HZS.OSO6

AEC +398

Flywheel A83F ercecscsacnsccossccssosnasisnsecasas
Flywheel

Ring — starter seeececececrceaciseccaccesacsnccsse
DOWEl cevesenncscsasessronsasnscncosccrspsnsasne
Bolt .a--..-nn.o.c-ol--.-n-n.co-o--oo---;;-i.-.
Lockwasher scccecsosscsccessccacoccnsnsccnssanne
Housing assy. — flywheel ccececiccscsacscscnnsss
Housing = ’

0il S€ABL. wsseevassccecroesscsonassoasacnssavace
Joint - housing to crankcase cescecsececenscess
Joint - housing to crankcase tOp ecesevcecscnces
Bolt ~ housing to crankcase tOD esesassccceccss
Bolt - housing to crankcase .ceciececenseccnces
Washer — SPIriNg eeccscceccscscsassocscessncsncs
Bolt R R N NI R W

Washer - Copper -oo..-..io-auo-.o-ca.-tow.-;lou

L J
No Off

[ ol

= o

._l
NNO N

17



PLATE ]f




154 Engine Unit

Ref No Part No Description No Off

PLATETF ENGINE EN-M.80. covers,sump - drain pump.

11F.28 Front cover 48S8Y seeieveccsccccscssconccnacans
11F.29 Profnt COVEE weisiiecsscsveseasssnes Jodtitedope,sic
ARC .621 O5dl SEBEL [0 aie Slalarels oiae e one o 0 sla sineis e o olsin e meeas oo
62B .2 Joint ...... aYal Yo exeleretalofenclelslole ot Lo e e ositeron ey h Lo e o) e

128.351' Front plate ----- ® 6 0 000 00 2000000080 PCLOLeCRE s
12B.353 Bolt - injection pumMp eeeecesececsesascancass

62B.7 JOINt teiceetececassocacccanensssssscccscncos
HZS-O607 Bolt R I R L I R A R S O T R R R R )
LW.206 waSheI’—SpI'ing ® 8 6009 00008000850 0880 PE0ee e

O O~JO0Up VN —

11B.13 Locking tab ceeescecocecssocsocesrsocsscnsnanes
10 12B.788 Indicator plate -~ timing eeecececeosscnesceas
11 HBZ .0620 Bio Tt oyl ¥o¥eness elaiele) stelelola¥e o lilers slalshondl's el e ansisiss olo s
12 FWZ .106 Washer — Plaif ceevoseescecesosscccsscsnsosne
13 11B.430 Shim s odeceseecscescccnanosnsscnssssascnassse
HBZ .0520 Bolt - cover and plate to crankcase eecececss
HBZ .0528 Bolt - cover to front- plate and mtg. brkt. R.H.
LWZ .305 WasheT == SDPING, oo o0 eee s sfsforetige s o.u oo solifs oo ifs o
HBZ.0518 Set bolt - cover to plate ceeeceneececaceceso

HERPWOWNHFRFRFFEHENDD MW

sz-105 Washer ® 2000 2000000880000 085606060060cccs0cesosses
HBZ.0526 Bolt - cover to front plate and mtg. brkt. L.H.
sz-205 WaSheI' 20 0609 0008000009000 008008000080000000s8000

FNZ.105 Nut seeeeees tecsescevcsssasescescccssseronine

HBZ.0524 Set bolt, cover & plate to mtg. brkt. L.He...

HBZ.0622 Set bolt - cover and plate to crankcase «eeo.

PWZ.106 Washer .eeeoes.. welorge s eseccsaciocacserssisces
14 12B.2252 SLAEWCOVEY w s aaeeaeheecihllblors ofs s o sioyonstah’s siors ¢ o o
15 12B.2718 DOl oo o 5.074 510 0 5 0 Ba aie7e aseuafs s sia's oui¥e o o aTalataShol s
16 HZS .0404 Setscrew — ShOTt ceeeeessecsescsaccescescsnas
17 HZS.0406 Setscrew — lONEZ seeeeconscecanccccssaccacncnss
18 6K.516 Washer — COPPEr seeecosassacsssscascscascanns
19 12B.2251 011 5eparator c.escecesacccocscecssssssansans
20 12B.2266 JIOITE A% erareaiaiorore o ol anifBEals o o /ofs o o sfofes o o 08 0 « orefNorchoNe
21 HZS.0406 Setbolt -~ separator to side cCOVEr seevevesces
22 LNZ .304 WasSher = sSpring .6 &t «ose s obdee o oo offlevsrerieiatolsts
23 2H.764 Draifn £AP ocesdedeceecsaieedosses siflafets ouletelorelors
24 2K.4954 Washer - 1/16" (1.588 mm) fibre eeeeeeececess
25 54007672 SUMD wecvavenboseensssssfitfesss Jiagaies o oo ol

e L < e LR

26 12B.2719 JOINt ecovssvasesnonssstsasstsenaasnesssashsess
27 6K.639 Setbolt, with captive washer cceceecescsccces
11G.64 Dipstick seeessesns 6 e B e ST b i e N
11B.455 Tube = AipStick ceecevsasccsscssssasesssncenns
1B.1735 Cap - dipstick seves.. SeE e s Tasenes s v e

=N e

19



PLATE If




154 Engine Unit

Ref No

28
29
30
31

32
33
34
35
36

Part No

Description

ENGINE EN-M.80. sump drain pump.

54007802
55300683

55300682 .

55300681
55300680
54007803
55790325
54007851

Drain PUMD eccceecereessnesonccecocaccnnsnsons
Nut 3/8" BuSoPu B & Severovoerasnconnconeenes
Tailpiece 3/8" BeSePe B & Secevvencenccasonns
Pipe 3/8" 0.d. x 18 S.W.G. copper 1 ft. long
Nut, 1/2" BuSePe Bu& Seveveceeconnroncennane
TallpleCP 1/2" B.S.P. B.& S. for 3/8" o.d.pipe
Bracket, drain DUmMD seeeeesescoceoccecnvoncns
Hose clip, NO. 2icecevecescsesacsccocecsasnnns
Drain pipe assy. — SUMD PUMD eeceeocarvocnoss

No off

HHE B e e

21



19

PLATE IE




194 enine uni

Ref No

OO0 H NN

14
15

16
17
18

19
20
21
22

23
24
25

Part No

54007673
54900127
54900128
54900129
54900130
54900131
54900132
549001%3
54900134
54900135
54900136
54007670
5428

UCB .106/5/9

WP .6

WG.6
54007734
5-CS-10
WG.5
UFN.105
54007675
5429
UCB.105/6
WA.5
54007678
55790325
54007752
UCB.105/4
WA.5
54007753
54007754
UFB/105/6
WG.5

UFN .105
1282747
12B2412
886424
13H4155
8G2598

Description

WATER PIPES & PUMP (freshwater) FW-M.80.

Heat eXChanger scceccosesorcsscccsssssscsacns
Body .cecececonsececs
Filler cap «¢..-. 500000
Tube stack cecoeese
SE81 cocceccscocssacssccsssesrocsavsssssssncns
ENd COVET seewssvsccssescocsacscsoncness
Cap NUL cevveecrasacocaconsaces 880300 oo SR o
Washer, cap NUL ccececcacsncoccsncions
Drain plUg eeceoceccssscscssccsasascnsccncs Terals
Tie r0d ceecacacss
End cover ...
Water outlet branch ...... escescsessescssssase
Joint - mounting bend .cceecsnceae & sreliieate aese
Bolt 3/8" UNC x 1.1/8" ...... ISR, . L5
Washer 3/8" Plain ececeseevscecnsascsencascnces
Washer 3/8" SrOVET eeovescasesses
Joint - water outlet branch to cylinder head
Stud UNF/UNC 5/16" x 1.1/8"
Washer 3/16" EroveTr ...eecsossscssescncssencs
Nut 5/16" UNF .evevenes
Elbow ...
Joint eeeeeens
Bolt, 5/16" UNC X 3/4" seeeeeereasacocascnnes
Washer 5/16" amross .eecceeceesscs
Rubber bend cciovcoces
Hose clip NO. 2 veecevossiscosccrssscoscncens
Angle - heat exchanger support ccceeceececceces
Bolt, 5/16" INC x 1/2" «eiennnn
Washer, 5/16" amross ...
Support, heat exchanger, port side ...
Support heat exchanger starboard gide secsees
Bolt, 5/16" UNF X 3/4" tieeeerenvcensrnoncess
Washer 5/16" EroVeT .eeecesvsesecoscassaacacs
Nut, 5/16" UNF ceveeacoceccnsoroccncaes

G a8 s 8B 00 c0 e 0 ese v

seesecsv e
se 00008 sc0e e
AR R TN NI AN I B B
-‘qwoo-.,ooo.‘o.ol..o-u..a.n-ooo.-o-.c

e 8 0 58T B B S0 SBO0® IO 8 S8 essNeRCeD

PR R I NI

e s e e s sece0 s es R0 SR 00

es s s e 0ens s e
60 s 00000 s 000000

Water Pump completcescccecsscssscccecccscacsan

Pulley, water pump
Joint, pump to crankcase
Belt, pump drive (see also Page 51)
Repair Kit, water pump

- S S GO EHERARROOHENNNNHEHUWUWWHNDNONDHEERREER RN

No Off

23



PLATE I“




]54 Engine Unit

Ref No

PLATE TH

O -3

10
1

12
13
14
15
16
17
181
19
20
21
22
23
24

Part No

Description

OIL COOLER,FILTER & PIPES. OC-M.80. LF-M.80.

12B.492
62B.5
54007721
54007686
6FS .52
WP.6
WG.6
UFN.106
64522
138/226
54007742

138/225
54007722
6635
54007682
UFB.105/4
WG.5
55790325
54007741

138/225
12B492
27TH3347
3THI1T3
17H3529
TH1 764
TH1765
TH1 758
17TH942
1 TH2877
48G1 71
13H998
3TH3644

0il filter complete c.c.eveedeecencvose cnns
Joint
Joint (Alterrative) RS rorere o asrefe e foraral SNakoxs
Transfer fitting ... rs Lo o1 Yol 3 1o 25 o) SWo wTs hore
Stud, 3/8" UNF. x 6. 1/2" e L Rm L
Washer 3/8" Plain e.eeeeececeoecosnocanenss

Washer 3/8" Zrover ....eeceevecscsasonsess
Nut, 3/8" UNF ........... ity Aole © o il .
Plug, 1/4" BSP .... o YR =T

Washer, 1/4" BSP (Copper) RURERPIL e S o
Simplifix parallel male stud coupling 1/2"
B.S.P. for 1/2" O/D piPe eeeeveesvanenn
Washer 1/2" B.S.P. (copper) .....
Pipe - o0il transfer fitting «.......c.0...
0il cooler, Bowman type DC.90
Bracket, oil cooler
B olt 5/16™ UNF x 1/2"
Washer 5/16" grover
Hose clip NO. 2 sevvecncens
Parellel male stud elbow 1/2" B.S.P.
for 1/2" 0/D pipe ...
Washer 1/2" B.S.P. copper
0il Filter AsSy «....
Centre Bolt ........
Washer - Sealing «.....
Container +..ccceeencssee
Spring - Pressure Plate

S es ev 00000 00
@ s0 ce 00 00 20 00 0s 000 o
.-ncoo-‘b--ooono.-.-
s0 850 0080 00 00

® 00 00 sE 2R SR BN S0

@ ce cscseces e v 0 e
406 s 0 s s s e s v s st e
S0 8 0 en ee Ne ss ses e e a0
e 40 08 00 20800 0000 00
*s o0 00 s0 0

@ ee o8 se e ss s s

Washer «.cevecececceess 200 BB 08000000008 od
Washer - Felt ........... I G Ob o .
Plate — pressure .....ccceecestnsscnsace S ate
Cirelip escecsilvecacenses cesssersssecsesscne
Element o....ovveeeecescosccasas e a0 and
Ring - Sealing «..ccceeeevessrscroncsncsnss
Head ~ PFilter ac.siiscessacsssos e, e e

DN == N === NN NN -

No Off



PLATE I'

7 1415 19202
26

18 Alternative



104 engine

Unit

Ref No

W O-1O0J~ o —

24
25
26
27
28

Part No

Description

MANIFOLDS MP-.80

11B.136
11B.127
53K .603
1B. 1369
PWZ .106
BNN .106
AMK . 1922
11B,141
LWZ .306
FNZ.106
54007674
55790326
54999003
54007640
32/103
138/236
54007681
54007679
54007680
60S.12
WA 6

UFN 106
54999004

MANIFOLD, inlet sccocoocococooccocaocssoscesccosscascse
Joint ccccceocococcecococccsccocoscceccesaceccocan
Stud
Yoke

WaSheI‘ ©00 0% 0000000000008 EB800600000000UGO00O0O00O0D0

000006 0000000600060 0CO900O500O0®0000O60060O60O0

©0O0060VLOOOOO06 0000000000000 O0060O0®0DO5000000

Nut .ecocecocoococncososonscoousoccsecooaoooesoes
ADAPTOR, air cleaner cecceoccosoccccscccocconsa
Joint ocoococooococoocoencsonsececosooosoacoc0sso0o
Washer ccococcocooocooecoooococcccscosssssssscscos
NIttt . Jo /olalolarosalolel o ‘alololial opsl S¥ol o ol ol afe obol ol o 8l 6T6| elayays o ot o¥el sla
ATR CLEANER csscoeccsococnooonnacocossasonoscos
Hose CLlipP ccoonoosnsccocooecososococoaococcsnoss
MANIFOLD ASSEMBLY .2ccsoescceoccosccnescccoscos
Exhaust Manifold (water cooled) s ) o) oTo) ala ololele
Plug, §" B.S.P. (brass) cccececcccoscssssso
Washer, %" B«S.P. (COPPET) cevscovsncoosos
Joint -~ exhaust manifold c.coccoccoccessccocco
End cover scooocococoosoccesccccoeccccccnsocosse
Qutlet flange cvoococsocnsccoocococoocscsossssccos
Stud, 2" X 14" cceeiosevosococoososssssosso
Washer, %" AMYOSS osoosecosocososoosooeossoos
Nuit, " ONPT e’ o  Sehko Mo o 4 orob o ol creiols s = ofikes
MANIFOLD ASSEMBLY  (HOLLAND)

€0 0600806000600 O060

WATER INJECTION BEND IB-M.80

54007712
6281/1

6280
116478/35
55790324
54007748

WATER INJECTION BEND. Replaces flange 54006780
on MP-M.30

JECTION PIPE ASSEMBLY. C/w
Injection pipe
Adaptor ..csocsccoccosccosocesasosccossaascsco
Hose connection
Hose clip Noo 1 oocococcsocscsosocsscoscassso
Pipe 1" 0/D x 16 S.W.G., copper

©e800C000060000000080000000 808006000

008000000000 80

© 68 000000000000 OCOOB0CC600S 00D

© 060000600860 0000008650000606000 00

0000060600000

No Off

- DO === a2 NN =

=)= - e

27






194 engine

Unit

Ref No

PLATE TJ

O O0-JOIPH NN —-

AEAEAPDPRRAEDEAPRUULVIVVVUWOUWOLUVWNRDNDNNDNDMNDADNDNDN = - 2w a2
DTdJOAVPANNN S 0O0OOWD-IOTRUVUNN-0WVWO-JAVIB VNN 00WOIAOAITPLPUWUN-O

Part No Description

INJECTION PUMP EN-M.80.

12B2291 Pumg - Fuel Injection .......... e ol & o o oxe
2TH6999 HouSing = PUMP  seeeveve coos vocnvaoanancesnans
172910 Seal — Hub LPiVe eiveevcococasn ionansons Do
17H2909 HUD = IPiVe eve vrvevensaonsososesorscenscceness
17H2908 Washer = SUPPOFt e eevreecscevensanesscrasssns
17H2907 Washer — SPriNg ee et cece e orccssececsnaananes
1TH2966 Screw - Drive Shaft ..cevererreareassnn e e
1 7H8858 Shaft = GUIll ceie s eieveee s ascassonsnssecee
1TH2901 Retainer ~ Weight8 e.veevivecivansecnoenasnsas
17H2903 Wagsher — Thrust . «v:ccucesnansorossnnrsossan e
1TH2904 Shaft — DPive s eivevsasnsesas inasionsssnssine
1TH2905 Segl =~ Drive Shaft swessesisssveisive s o b
3TH3468 Weight - GOVErnor ........ecoees a0 00 e 0a0
37H3470 Sleeve ~ THrUSE  eececeeraessosonsaroasannns Y
1702727 CATTLIP  oeeneeveeneneocanensns
3THZ471 Ring - Cal aewsis saeessonessssasonsersscsssss
3THT60 Screw - Drive Plate STP <RI PR O]
3TH849 Plate ~ Lrive  «ssswisiase siofali dwsis sty s o s e e
3TH811 Plate - Adjusting = TOP eeevecsncees s et
3TH3476 Head & ROtOr ASSY «veevvnsannnn s ssannsncanns
1TH2295 Screw - Plugging «.cevvececocscensaiecinananns
17H2296 Washer — SCreWw e..vececeeerereenrnneraceceens
3TH812 Plate - Adjusting - Bottom '....... SESREN *is
3THT81 Shoe ="RO11ETL 7 saissier i silids vo oo et ot e s
37HT782 Roller™ . OW.....M... ol o' 0 b o g 50000 0R et
3THTTA Seal - Dlstrlbutor ERQ  ccveos vevone caiaese coce
27TH6289 Liner -~ Transfer PUMD s ievrrere e snsasonanos
17H2292 Seal - Transfer PUmMP sececececevonoriasanenas
3THT8S ROLOT  ecvecosesoscecscssranasccecaonses i
3TH587 Blade +.vvvuvunn oii S e e e ate e 18 T S s v
3THT80 Pin - Locating .......... o ¥ e By v S
17H2289 Plate = ENd o eevee evvrecarsosacsessossaanesas
3TH1583% Screw — Plate cececeiirieni s e ot te e dianane
1702290 SBtud = Plate as siie ss ss be saesave s sy o ss s e
3THET6 Nut = Stud sedsasisnsssssniesas PP, -, M
37H804 Spring - Piston Retaining ......c.... . N e
3TH783 Piston — Regulatifg eeeeieecieeocaanoceionnns
3THTT6 Washer — SleeVe e.eiiceciecionnsnes A aefas
17H8192 Sleeve - Regulating e....eevivecieannasann . <
3THT86 Spring - Regulating «..c..ccvveeveceenaneneen s
3TH3469 Plug - Regulating «.ccceeeevecnacene ionnnnen .
3T7H584 Filter ewasssamsdss s e e e Wi e e
37H8173 Spring - Retalnlng Sleeve & S e Besaleyeiele e
3TH586 Washer - Inlet cecevvevnnanns e 6 e T e Rl e 5
37H585 Connection -~ Inlet ...v . vvevnnananns Si e .
3THA2T4 Banjo = LONg eeiieverccnaiocnnn 506w 60000 0C e
3TH590 Stud - Fuel Connection eseeeevcemsncciaases ARG
3TH592 Washer = Stud eevvevrerneecooacnnionecnnasas .

a)_';_pk_s_‘_a_n—b__nd_a_a_s|\)|\)|\)_s_s_.;_-._s_b_n[\J[\)_s__.._n_n_s_sm_a_s_n_p_s_._;_a_;_n_-_;_-_p—s—a

off

Contd.
29



PLATE I']

50

\MM _ﬂ
9 _
e &

5] 1 __“_*________k 9“.-0 .




\,s’
l____._.

o

154 Engine Unit

.
Ref No Part No Description No Off

FUEL INJECTION PUMP

49 17H2954 Screw — Can AAVANCE «esecesnssnencanss - F 1
50 17H 2913 Gasket — HOUSING .+ .vvvvvenvnnrnnnnannne conuns 1
51 3TH762 Screw - Head Locking 1
52 3TH594 Washer — SCIr'eW e.verscesssracsssnssosaacass ac 1
53 3TH599 Gasket —~ Cover Plate .uo..viiiviennrenecrsnane 1
54 17H2914 Plate—"COVEr iieasuds in cote oisrn s v siaedsimesiioese s 1
55 37H600 SCrew o cvennceonncnavsnensosvises s ek, ., ¥els 2
56 LWN403 WASHETY = SCIrEW e e vreevetoensensacssssveranss . 2
57 17H24T1 Screw Assembly — Vent ..eveieeivenerincennas . 1
58 17H3636 Screw - Head Vented +eiecevnerenianeneas [ Ao 1
59 3TH2972 Screw = Vent  evueeeneennneenanens = e LA o 5% 1
60 37H594 Washer = Vent BoAY e .eeevscevaccasecscaneons . 1

31



PLATE N(a)




154 Engine Unit

Ref No

PLATE TJ(a)INJECTION PUMP EN-M.80.

OO-gOVP NN —

Part No

17H2915
3TH592

17H2916
17H291 7
1782918
17H2919
17H2920
17H2921
17H2922
17H2923
17H2924
17H2925
1TH2926

17H2927
27HT7810
172928
17H2929
17H2930
1TH2931
17H8859
37H2799
17H2935
37H770

17H2936
1TH2937
17H2938
27TH9241
1702940
12B2446
17TH2917
17H8209
17H2943
2TH2978
17H2945
2TH2842
3TH676

17H9388
BMK996

17TH2484
1 7H2823%
17H2972
3TH603

17H2949

Description

Comnection - drain ....... o e 3ol endens

Washer -~ drain connection .......0...

Arm — QOVETNOT e vvee veseoenonce vsnedsn
Spring - governor arm .....

Plate =peeepuov.... ... % . L. 8.V Hrk.

Washel [=+Fab s sww va sxwineemre s niss a0
Bracket - control IR PRT

Screw .

Washer = tab o4&, oo Ble. agllo=et. oo vo oo naos s
(S Ao P NI -~ SR | <SR a O PP PO - (s
Nubt * satalssimse waoes as B el bal da e eis slelsis o alis aiosie/ainge

Washer

Nut ...

WASHER
Pivot
Pivot

Linkage = Sameslic. . ue ol . - o e S

Ball _awEra. s .

governor assy.

........

ooooooo

.......

ball v s weiiiaaaa

HoOK  mdldie® o o Ml L | s 8 e iv e aee o spie e

Spring
Retainer

w SPPIEE cunia Sewiie wis e vl

Valve — metering «...ecoecenncnccnce s
Bar — sSHUG=oRT E %ok civv v cv se s sualalin oo fofs
Shafit = shut=off Giseies i saiieisensee
Seal - shut-off shaft and throttle shaft ....
Lever - shut~off . ... iiieneinnnnn

Cap - dust - shut-off

Washer
Nut ...

.....................

Shaft - throttle ....
Arm - throttle .....

Spring -

COVETNOY  wvv s snnsnnacs va i

Spring — idling exesses se snidesineosss
Guide - idling spring «......
Cover - control ....

Screw
Screw .

.......

.......

Nt rmratietaal e s o 5.8 ita wlhin Sm g 57870 SR Tese. il &arars .

Washer

Sleeve = 10CKING e vvvenueonnes
VENT SCREW ASSEMBLY
Body - vent screw .eciiiiiiiiiannn

Screw
Washer
Screw

® 8¢ @ s e s B0 e s e e s e ®s 0 e

-------

ooooooo

No Off

—h_s_s_t_._.smm_._n_.ﬁ__s_a._._a._ammm_n_ph_;_n_a._.\-_n.._a._._l._-.

Contd.

33



PLATE IJ(a)




Ref No "Part No Description No Off

FUEL INJECTION PUMP -~ Continued.

45 17H2950

—

=

Washer - locking ........... EPTR L B C 2

46 17TH2951 WU et e en vesanionnedbadoecoveanns on Fheest st 2
47 3TH3465 Cap -~ sealing - auto advance device +....... 1
48 17H2953 Housing and piston .eviv.incivann ) b dBGE B IO O 1
49 37TH609 Gasket — housing . .....cveiiiiiniiiinennain, 1
50 3THT66 ST R S SR W s . il o BH S0 1
51 3TH6TT IR S R e S SRR | P | o ong s st T3 1
52 37TH610 Washer ....... AP S 4 I An I - L 1
- 53 3TH3466 Plug - piston ...... ne gl ST, . L LG L 1
54 1TH2956 Seal - plug ..... TR RavaAct, o+ el o Ya ik . 1
55 37TH3467 Cap — piston SPring s eeedieervroneearsseenns 1
56 1TH2956 Seal ~ ca8p eeeii.n. PR IR 0 KT T SR 1
57 17H2958 ScCrew e.vieeee .. O ORI ShTourilic I e 1
58 . 37H758 Washer s.ivivie . vveenneeen oot o . Btk 1
59 17TH2959 S 1101 L S (R (L R ., | & ey 1
60 1TH2960 Washer .o tiviiiiveeienen., B > 00 oo nbiiaea 1
61 1TH2961 Stop - maximum advance ........ - JUSR . 1
62 1TH8863 Spring - stop ... iciienn.. AT O T o aie e v o . 1
63 1TH2964 Washer — 1arge «.cv.vveveeconaess nDOC = 1



PLATE ” (b)

lﬁihdﬂl&.ﬁdﬁwﬁﬂﬁg
] B = N

g ST e dwu.,ﬁ,
S e v

NIEN

B.513s




104 Engine Unit

Ref No

PLATE TJ(b)INJECTION

I NN =

Part No

1F
PWZ
FNZ
1F
12B

51
105
505
46

358

11F 47

1"r
12B

48
359

2K 1357

12B
CcMz
12B
1P

360
0422
362
56

6K 56

12H

380

53K 3513

(A1t
PWN
LWN
12B
11F
HZS
LWZ
CCN
11F
124
HZS
LWN

2K5195)

103
20%
261
50
0507
305
210
49
1448
0405
204

Description

PUMP EN-M.80. drive.

Washer - joint - pump to front plate ceecece..
Washer - plain
NWE, A iavvcarie oo srersnite: wra ave wiai st Sealvise ol satee s
GEAR =~ DRIVING = PUMP 44 envr vuaevnnnnnncens

Hub ASSY eevevvcvecnn. i oS wirsiits -
Gear (only) wiw e .o
Bush: eisims saimd ee ve vsmbs eos

Hub — pump driving gear ........c.cceeeeennn.
Plug - taper —hub ... iiiinnennnn S Rote »
Washer - joint — hub ........... q g, PR ot oo
Screw —retaining . ...c..iieeiinneinnncnoan. S
Pipe - 0il - pump bearin Tt T T el on b0 o
Screw - banjo union ......ii0iieenn... &0 o0 5C
WASHERE 0% i i e % o0 Ve sd o oiae ammloione SoI0 650 .
Indicator - timing ...... olele) Pl o The o oo o agem ke .
Screw - indicator s..iiiiiiiiiinieenns el e e .
Washer - plain ......... o8 000 NGB LTT 0808 o0
Washer ~ SPring s.ieeeesccssccessosssernnesin
Flange ~ driving — PUmP e .ovrvevecevrnvnnnns
Washer - flange ...........

Screw -~ flange to gear .............. VTR
Washer — SPring .....ceocicinassssessesnness
CAPClip & & wy biwiies v saeieiedteieion e et s ou i
Cover - driving gear ........ T Ty e s

Washer — joint — COVET ceveirvenececovaceacs
Screw - cover
Washer - spring

L I L I I I N ]

No Off’

R S I O U RN

37



PLATE ” ©)




lﬁq Engine Unit

Ref No Part No Description No oft’

PLATE TJ(c)INJECTION PUMP EN-M.80. injectors - stop control.

1 12B 1204 Bracket - stop control and cable support ....s. 1
2 PMZ 0204 Screw — bracket e.cceececacns el .55 G o o w0 e et 1
3 LWZ 203 WasSheY = SPTiNE ececesssossssssasescccssnccssccsnse 2
4 FNZ 103 110 7E S MR SR RSN 2
1 12B 2516 INJECTOR ASSEMBLY +ecvveecocccens o o Bl 0 an ceimiiele 4
2 12B 2517 HOLDER ASSEMBLY = NOZZ1€ ccevecocecsonssoconns 4
3 1TH 9461 BOAY cescosacccnsansvroes pp -y AR IR o fatorters & 4
4 TH 1861 SPINALEe «eevveeemecrcacancnannn e o Bhee b 4
5 17H 2879 SPrifg = « o Mae o e oo ooy VWY o e o %k o s [oYosofe afela 4
6 2TH 6982 Shim ....cccvvns B s o - UL 4
@ 2TH 1183 Nut - spring cap eeeeeeeecces A bc. 0.0 4
8 AAK 435 Washer = NUt eiececcocaccanns agiyee s IS sva) hisrarele 4

AAK 435 Washer - nozzle holder cap nut .....ccccciecenne 4
9 3TH 3547 Nut = nozzle holder CAD eeecssscrvcossseccocassn 4

DOWEL - body ,

10 2TH 1816 2.92 mm s5tandard <ceeeceeccscceccccccsscrrsacacane 8

27H 2300 2.93 mm 0/S ..... 8

27TH 2301 2.94 MM OfS eeeeerscncniecnsnsecacsaosedanasons 8
11 37H 1210 Nut = N0O221e CAD e et eevees oo sossaacscacssesanes 4
12 12H 278 Nozzle s.vevecvnnnnanss oa W Ea e Share afe-elorale =indaiPEd 4
13 FNZ 105 WU wermeeimimsmcnmimn s o8 o e s g ad, 3 a6 @0 o8 saealen ieg 8
14 LwZ 305 Washer - spring .... . 8
15 11B. 276 Gasket - nozzle holder to cyllnder head LA ST 4

12H 218 Heatshield = N0ZZ1e e v ve so v sennnsssnsonnns 4

12H 219 Washer - heatshield «...s.-. e W A e 4

12H 220 Washer - corrugated -~ atomlzer seal o K spamiefelfeTaryore 4

39



PLATE ” d)




154 Engine Unit

Ref No Part No Description No Off

PLATE TJ(d)INJECTION PUMP EN-M.80. pipes.

1 %10-139 PIPE - FUEL - INJECTION PUMP TO FILTER
(NYLON 24")  turiveuncecocncnasononcncacoonne 1
2 6K 685 0live seveeen. S o0 Onins M0 0 QokLe 200G DCI00 08 3 2
3 BMK 606 NUL ="EUDE  eienevoin oo oottbiatosioe sslas ousosfs 2
3TH 1335 Pipe = fuel - injection pump to filter ..... 1
4 310~-139 PIPE - FUEL - FILTER TO INJECTION PUMP
(NYTGEEFIS) i ovveosnondodetes Boters SOk Shpeibipe o o\ 1
5 6K 685 0live .ivvsecann R N o, PR g, T g 2 2
6 BMK 606 Nati= tube | eww ensd/sem e anime Fhbalae T 2
CMK 2760 Pipe - Fuel - filter to injection pump .«.. 1
7 0200029T PIPE - FUEL - FUEL PUMP TO FILTER cvcevsase 1
8 6K 685 OBV  erareraalarararoroniaseavalonsre aioisiais i s ali o s AERS oINS 2
9 BMK - 606 Nut - tube .siieeeiercedoncsnne sin o o oo eeyels SHNG 2
10 PCR 0411 Clip - pipe - fuel pump to filter ......... 1
PIPE - FUEL - INJECTION PUMP
1 12B 2309 No. 1 cylinder ..... o aleaiaialalsianas b TR 1
12 12B 2311 Noe 2 cylinder .« e cewssensmeavas s sowos s 1
13 12B 2313 No. 3 cylinder .....cuus. e e A e e e 1
14 12B 2315 Noe 4 cylinder ewsiusssinessesesanssoisaions ole 1
15 11B 282 Clamp - fuel pipe = large ..cceeesensonans . 2
16 11B 284 Bush (rubber) ......... comeTe s of 4
17 HZS 0405 Bolt s.vecesn DRI o £ 1 0 v (e, 6 2
18 Lwz 204 Washer - SPring ..cieevcecscocecosccssnscsne 2
19 Wz 104 NUt [l eane a5 adai in aien o oo aisasie s Tl rapeTete 2
20 310-1%6 PIPE - INJECTOR NOZZLE - LEAK-OFF
(NYLON 9")  sonain s oo ase sudpm. s siig'sesae 1
21 AED 404 Banjo union - single eeeecececscocencseccsss 2
22 12H 653 Banjo union - double s.esecesscsccscsccocna 1
CMK 2761 Pipe - injector nozzle - leak—off ....c.ces 1
23 1B 427 Bolt - double banjo ceeececcessossscecsncas 1
24 11B 206 WASHET oo aeasasoe e suissawesiamos e as is Svee 2
25 11B 357 BOLE © (o caeanees aaioeansiaan uesias aonsa s Yololiste o 3
26 11B 357 BIOISE . (o708 STalee /alalele feralalelaleyalelale olelale o ogsie o S0Ye V2 ore 1
27 11B 206 Washer (COPPET) «eevenseeeecensesoaasnsosas 8

41



PLATE IK




154 Engine Unit

Ref No

(el JJE N oA RN ) B A B \ VR

26
27
28
29
30
31
32
33

‘Part No

Description

WATER PIPES & PUMP (Saltwater) WP-M.80, SP-M.80

54007735
54900137
54900138
54900139
549001 40
54900141
54900142
54900143
54900144
54900145
54900146
54900147
54900148
65900149
54900150
54900151
54007693
706194
54007692
54007740
UFB/104/4
WA 4
6088
UFB/104/4
WA 4

54999005

|_|ee | s

1Jabsco' 4" flange mounted pump type 3270-271.
End cover
Screw
Gasket
ImpelleY cococcocecasccoscoeoscoscosenoenecsocns
'0' Ring
S€8l ccoeeccoscocosescecsscscsccessosccscesssn
Cam and wear plate
SCTeW ceocesoocoooecoccocsosocsosoccsoocooseonosnnso
S1linger ccesescocsccsasccesoscoescssnosnsasesan
Bearing c.sococcesccocccococosscccoccoosssensccss
Body
Adaptor Ting occcvocecoceececcscccoosscoconecossnae
Shaft
Seal, spline s.occcoceccccovcecocosnsascccssssas
Seal, bearing

Coupling, shaft
Roll pin 3/16" dia X 1" .ecccescccsacscosscsss
HouSing oococeecococscscscsoscccscaosconssosasasos
Joint - W.P, mounting cOvVer ccoceccoccooceccsssca
Bolt 4" UNF x %"
Washer 3" Amross
Joint, water PUmMP ccoeecececcscccsosssssacscoss
Bolt 3" UNF x 3, Sitane dfafe e o0i0e o b diye's fisiatsic o o0
Washer 3" Amross '

oonaw‘oooa.nogoeolooo'oo.u..‘ouooeaaoo
09 00600000008 000000C0000000O0S800000C0OO0SD0ESS
800000 0C @008 0009G0000660S$0000D0O00S8O0CDLOSDO TS

00 0000080006000 Q@®00000C00S00C000G6GEOCO0OCG0S

0000000009880 0006060806H800608

©D00OOOO0OO0OOCOCOO0 06000000688 060000850000600O0DL0ES
0©00600006©00000600009©00000006060OC0O 00066880

0600000060060 000006C0O0EO006S88000006806O0¢0

© 000000000 0000O06GO00 6080000800

000 0000000086006 000600000O0O0O0H

000 009®0CO0D0000OBOO00O0CEO0O00 GO

©8 #0008 0VC00000600000060000O0C0E8

REPAIR KIT consisting of items marked ¢

SALT WATER PIPES wWP-11.80

54007718
54007719
116478/35
55790324
6285
54007676
54007677
54007720

Pipe, water pump to heat exchanger, copper ...
Pipe, engine o0il cooler to W.P.
Hose connection ecoecsccsecscscsccoesesooscnon
Hose clip No. 1

Elbow, Salt W.P,
Sea water comnection (brass)
Rubber E1DPOW ..cccacooocssoscsoscbsssscsnsnnan
Pipe, heat exchanger to manifold

0000600000000

©C00C© 860008000053 0608600060000000O0CO0

8000000000 00E000O00080CO00O00000

0000000000 006006000

00 e080000000

No off

A A\ NN — = \J] - —

43



PLATE II.




104 enine uni

Ref No

PLATE TL

| OO =

= [ O

Part No

Description

SUPPORT BRACKETS SB-M.80.

54007697
54007704
54007709
UFB.105/24
UFB.105/28
UFB.106/28
UFN . 105
WA.5
54007729
7.F5.14
WG.7
UFN.107

Foot assembly port side front .......... adoiooH
Foot assembly starboard side front ...........
Spacing collar «..c.c.coicececccrstcncteccncnnnons
Bolt 5/16" UNF X 3"  4ucvevevece vasmnesenceanis
Bolt 5/16" UNF x 3. }/2" B e oo ans woidod FUTA Be e
Bolt 3/8" UNF X 3.1/2" eceeccescccoscccecascses
Nut 5/16™ UNF  ..cuivvveinesnsnssadcoennsnisenssns
Washer 5/16" AMroSS e.eeeveneen. SOt SR
Rear foot .... &R B e e e e e
Stud 7/16" UNF x . 3/4" ..... T TRy
Washer 7/16" Grover SR ST 1) W "
Nut 7/16" UNF

No off

45



PLATE IM

S

r

r

r . 1

1 1 17 P i

[



154 Engine Unit

Ref No

Part No

Description

PLATE TM FUEL FILTER EN-M.80.

OCOoms N —

BMK 601

17H 8857

17H 6824
3TH 574
3TH 575
3TH 576
3TH 2051
3TH 2051
3TH 578
BMK 598
6K 638
12H 409
HZS 0610
PWZ 106
LWZ 306
FNZ 106
54007714
12B 271
3TH 439

WG 6

FILTER ASSEMBLY, FUEL

Washer
Valve, non-return ......
Bolt, filter to bracket

Washer, plain .

Cover FerepeTarata 0
Bolt, centre .......
Washer ....cenvenene.
Ring, element sealing
Element ...... :

Ring, sealing, cover
Ring, sealing, base

Base (with stud)
Plug, filter .......

.

Washer, spring ..

Nut

Bracket, filter to engine
Adaptor, banjo bolt to filter, double
Washer, adaptor
UFB106/3/10 Bolt, bracket to engine
Washer, %" Grover .

L I

96 68 00 00 a0

® o0 s 00 es e 0

®Ss 205000

. L]

" ra seeeamae
LI ) L]
" e s s e
. .o

o0 00 00000

PN = = 2PN = = = s o

No Oft

4



PLATE IN




154 Engine Unit

Ref No Part No

Description No Off

PLATE TN FUELLIFT PUMP EN-M.80.

13H 6306
3TH 1819
3TH 1812
3TH 1813
3TH 1817
TH 1386
37TH 1820
TH 1393
2TH 4562
10 ™ 1389
1" 3T 1816
12 3TH 1815
13 3TH 1824
14 2TH 6542
15 2TH 4568
16 3TH 1255
17 2T 9230
18 TH 1382
19 17H 856
20 37 1818
21 37H 1814
22 2K 4961
23 18G 8318
24 18G 8081
13 3TH 1824
15 2TH 4568
16 37H 1255
19 17TH 856
22 2K 4961
3 37H 1812
4 3TH 1813
6 TH 1386
8 TH 1393
9 2TH 4562
10 TH 1389
18 TH 1382
25 37D 2891
25 37D 2891
26 FNZ 105
27 PWZ 105

OWONJONHEUVIN =

PUMP ASSEMBLY - FUEL
BODY AND HAND PRIMER ASSEMBLY
Retainer - o0il seal
Seal - o0il ...
Primer Parts ...
Link
Arm - rocker
Spring - rocker arm
Pin - rocker arm
Washer - rocker arm pin
Retainer - pin
Spring -~ diaphragm
Diaphragnm
COVER AND VALVE ASSEMBLY
Valve ...
Gasket - valve

Screw - cover
Screen - filter
Gasket - cover seating
Cover - upper .e....

Screw - cover
Washer - screw
KIT - REPAIR - COMPLETE
KIT - REPAIR - PIRST AID
Diaphragm ...
Valve
. Gasket - valve
Gasket - cover seating

Washer - cover screw
Retainer - o0il seal .......
Seal = 01l ceiecrrcrorenacs
Link
Spring - rocker arm .......
Pin - rocker arm ...
Washer - pin
Screen - filter
Joint - pump to crankcase .....
Joint - pump to crankecase
Nut
Washer - plain ......

- b =D

©0 08 60 20 20 008 s 0N 00 s s
® 0P 20 00 0060 00000000000 1 Set
© 96 055000000 00 00 0L ILLE OGS CEE 0 s 0
® 6600608 00600000000 0s00 000000
® 000000000000 00 00000
® 800608 00 0 et e st o a0
® %00 00 00 00000000
® 00 eses 000t 00 000000000000
® 50 00 00000000000t 00ace
® 006 50 000000000000t 000000t e
®*0 e0 80 00 0000 000
8 860 00 4605 08 00 00 0000 e e ssetoeN
LI A I R AN I I B I S N )
® 00 0008000804858 0506006450 0800 s00

0600000000000 00000000 0n
®ess0 0000000000000
¢ 80 000000 8000008000
6 80 090 000000080000 00aasernbs
®@ 00 00 000000 200000000000 000
® 0 00 00 40 00 s 08 0008 008
®ess 00000000000
90 0000 00 00 000000 0o een
® 00 90 00 02 0 00 40 0 00 0 00 et 00 00 B0

LU BRI BB R I B I IS I B O R A Y

S es ee 00000000 e
®© 00 00 00 400000000
®e0 s e es a0 e
® s0 00 00 00 00 00 00
® 99 80 20 e 00 s e s e s LGS EEBORLOEOROS
et es s 00 00000
o0 o0 20 00 00

€9 05000 6% 20 00 008 08 00 00 0 do
ss 00 00 20
® 95 40 &9 00 00 00 08 B0
L 89 8 20 00 24 000

0 20 00 00 000000000000 s

NI\)—“—'—hN—‘—'—“—‘—‘—“—‘NN—‘—A—"‘—‘—‘-“—‘U"NN—-—*-‘NN—.—‘-“—‘

49



pare [0

=135 9




Iﬁ 4 Engine Unit

Ref No Part No Description No Off’

ELECTRICAL EQUIPMENT EN-M.80, EQ-M.80

1 54007765 ALTERNATOR ASSEMBLY TYPE 11AC DISPATCH NO.
23523D. ( INSULATED RETURN) LESS FAN .ccsnoes
2 37TH 1527 Bolt, through-fiXing escssceecsscsccecsscccs
3 47H 5139 NUut', SHafft oo saooaono o essl ok Biderss e se e as as s
LWN 207 Washer , Shaft .. e6s0s o oo ttetlomonctois s¥oks shs oio o o
4 4TH 54731 B AT e e 5757575 n:0 036 55 ¢ 00 s o RSy AN oI5 oxe a0 o o
5 3TH 1877 BRACKET ASSEMBLY, drive eNd s.ecocescsccccoss
6 37H 1878 CLrelip™3o8¥% are sl o oo o sheyoromoroth o Tl oagafe. o fo- ot Reo
7 3TH 879 Plate, bearing retaining ocsscsceescecsccense
8 2'TH 3832 'O!' ring, 01l 8881l cvceoeacoseccsscoenenas 5
9 3TH 4169 RIOTOT™ 6 00 o ofordfsioid o 6 0 ¢ 0000 coneron Tl s o o onsters’s sishoss
10 37H 1880 BRACKET ASSEMBLY, slip-ring end ..eceecssos
11 3T7H 1881 SO e e o v o v e s nsnisess il eporive s oyl o o e
12 17H 8689 Bearing, needle-~ro0ller s.ccccesvoscsoesccsss
13 37H 2885 Heatsink (with cathode base diodes) B GO
14 37H 3798 Heatsink (with anode base di0deS) eeovssoess
15 17H 8692 Brush, Spring, LUCAT ocseecosecscsecsoesssnns
16 3TH 3652 Brush box (bakelite) ......... s wia i S & ;
17 47H 5530 Connector, cubt-out, Lucar ...sceesscase it
18 1TH 5599 Washer, insulating ceccecescsesccsccescsscoas
37H 2888 Connector, main, LUCAY «.vosecosossccssasses
19 37TH 3096 SELTOT | e oo s erore osoeissnssesn ol ssline alske o s oxs
20 13H 2177 Fan, alternator CAV No.54216148 SN e
21 1TH 8695 SUNATY PATHIS~ c57a% o657 075 as 667a7s o ohe-oio s ls o8 Fials 66
22 54380576 Pulley, alternator seoeccococscscososasssessscos
23 12B 1316 BEACKet , TTONG ooaooace oo oeffe e e sals o hrsao.emamersrd
24 12B 1317 BRECKEY ;. TOAT o o5 vio o pommmdiivelo st s o okt s ¢ oo o oftere s
25 Lwz 205 Washer, spring fahh ive sl hilrswem s c o oo olca s siosils
26 FNZ 105 L o o B b T PSR R P e - P
27 HBZ 0524 S CTOWcs ons B NERRY T2 Sfelel & 0 2 o 0 0 00 6 ol o » g5 sus Mo sors s o
28 HBZ 0512 Bolt, alternator to rear bracket ...ceceosseo
29 PWZ 105 WAShE T, PUGEN " o uieis 0 o 0 o0 s o a0 e esaoskh oo smualeonis
30 LWz 205 WESheT', "SPTilg o« ae's s 60 0:6% s 0 o e s aeleio o oo s HeveFe 3 o'a
31 LNZ 205 NUT 22600000 027 oi0x006 05578 5 0 0 o s:00 & oo e Ne-0Ts s o RblNe &
32 HBZ 0522 Bolt, alternator to front cover .coccccocccoes
33 PWZ 105 Washer , PLAHEN o0 sre olb o oo o o sri¥emliTols) oo opitsralo o «1opfete
34 LwzZ 205 WasheTs S8PLING o« oo aalio M o o ofs shoogsrarsho orb SsVers o o als
35 LNZ 205 NG 0 o oyoor e o o,075i0 o o & o180 sicfe o o IR Rels o oteiie olotor gs
36 12B 1319 Link, alternator adjusting sececocosccccocoossse
37 12B 1318 Pillar » 1imkiha s s ssee e s ahins v se voe e
38 Pwz 205 Washer, plain ccscessesssessas caidassiasnconas
39 INZ 205 Nt o o\ SR 1o aFemouila o sx6 ahoio o o=a o o (675 . oMoy WD o~ SNl Ple 050
40 NCS 0507 SICLBW 5 o, Yoo sonens= o ‘9r0 vro Bhojeyess o-5] o (shohorsie B ogesmsnsyekesels o ons
41 LWN 305 Washer, SPring .cccoosscssceccosocconncccecoes
42 12H 4155 Belt, pulley, alternator ..ccecoecscocscoscoscace

Cont'd

51



pate [P




(

104 engine

Unit

Ref No

Part No

54007766
54007767
54007768
54007769

Description

Control board 4 TR=3T7449A «ceceeccessscacens
Relay 6 RA~33266 eocesocacssssscsssscscscssos
Control, warning light 3 AW-3818 ..cccevecen
Warning light, WL 1338736A ..cccococscccnnne

STARTED MOTOR ASSEMBLY (M45G) DISPATCH NO. 26286B

-

o~ O Ul

11
12
13
14

15

16
17
18

19
20
21

13H 6374
2TH 5326
37H 6148
2TH 2587
3TH 4698
2TH 2590

27H 6588
2TH 2584
27H 5932
27TH 8823
GSB 101
2TH 6589
27H 7603
2TH 7902
2TH 6591
27H 2589
37H 2597
2TH 6587
27H 7932
3TH 4699
37H 4793
2TH 6594
43765324
24/980
24/977
790526
790527
24/433
43765325
HBZ 0616
FNZ 106
LWZ 306

Starter Motor Assembly eececceccsccscscsscea
C0il-Field ccocoeocsscesssccsccssaccossssosess
Bracket, fiXing  ceccsesceoscsescssscssnssacs
Bush, Bearing cccescscssscsscssescscsasacass
Bush, Dowel s€a8ling eecscecscscscsacsscsscssco
Armature ....50
Washer, thrust commutator end ...ecevccececs
Bracket, commutator end ..cceecsseccscccccns
Bush, Dearing - eesececssccossosssssacscssscse
Spring, brush tension eeseosecicscrssccssccas
Ring, sealing bracket sieeseecesccssssccecacs
BruShesS eeeossoscoscccacsossssessssscansssnnse
Drive assSembly ecseesosissoncsscsnssoacensscs
Shoe-brake
Spring, brake shoe
Bracket, intermediate cececeesccccsesscscocens
Bush, bearing es.eecescsssscoscscsssscscscnse
Ring, sealing bracket sceececcscescecossscnns
Bolt, through fixing eccccssceccescessscccsse
Washer, sealing bolt sccecceensccssvocseanse
S01eno0id eaocccccscscocseoscscscscasossoscscs
Bellows
Sundry Parts ecccoseccosesscssssosscsacssssan
Start switch, key type 1285A coceccossccncens
Connector, Lucar (Small) ccceescsossssscocsns
Cover, conNNEecCtor cecsscscsosossccscscccsscrsns
Connector, Lucar (large) essecssccaseiasesssco
Cover, CONNECEOT cssecoesvssssosssoasosscecscse
Connector tube (W.L) ecccooescoscceesssoseese
Lock, barrel and keys

BOlt 50006060008 0000¢e9e €0 06688086088 000RSC0DIISIIEOTS

96 5 0080680 0800800080088 8080080008008

@8 600 900 8 08000 Es8ES L0880 08B0BGDL NS

08 09860000080 00860600000C@ee8O660066208 6008080

Nut ®# 0000000000600 0600000 80606060060060060e0008608s0

WaSher @ 80 000C0CG00O0C0QO0®06S000D0COEINDSSSSSIOBSLOEESESEPBNILS

VIVIW = N OYOY = = — — —h s oh % o3 b s b a3 e s
oy O

53

oft

set



154 Engine Unit

Ref No Part No Description No Off

ENGINE SERVICE KITS

58G 556 SET - JOINT - ENGINE OVERHAUL .+...:evivvcansoses |
1K 1515 Rear beal'ing CAP sevisesesvevssnsosssocnconse 1
628 7 Front plate to crankcase seeveeeeseenancasns st
12B 2718 SLAE "COVIET | slals sre ol shisis)s 4« &) s[o)seil o 1s1s oiwrote oo eTe Io & 1
ﬁ 12G 1114 011y, SepPaBator i i wne wikieei-erae e o i aE ot i aha b s o s 2
62B 5 01l filter  amemmsmwe s s sy s oaiavala i s o 1
12B 2719 0il reserviodlr = wimiauiesi siise ol Caitssars e e 1
g 88G 424 Water DUMD lewsisspiies osmsis e o siaaeaoieaiecs s . 1
62B 3 lywheel housing .. veveesossnocnsnsnsansens 1
62B 4 Plywheel housing — t0pP evvvernvnnsonncnnnnss 1
g 37D 2891 FUGL - PUDEs - §idiire s i Oa e i e e cn s o el 1
11F 51 Injection, PDIMD, e smmen www:ms: o bRt ks oo 1
12A 1448 Injection pump gear bearing housing ...... ee 1
62B 2 Crankcase front cover ....icivrienecenconsns i
6K 431 Washer - 0il reservoir drain plug (copper) ..... 1
11K 396 Plug - rear bearing cap (felt) eeeeeeeveveonns . 4
58G 554 SET -~ JOINT - DECARBONIZING ........ T e
12B 1880 Cylinder head s..cisuevsssns e W T e 0 1
1B 127 Induction and exhaust manifold .....coveune o 1
1B 1247 Rocker cover .+...eoan. o SoalE NN T
11B 276 Injector +.ic.... I O ETEY Sie sge sxeiC Y g ioms) - % oI
1) AMK 9304 Exhaust pipe flange +.e... o o TR o o o . 1
11B 288 Water outlet €lbOW sececrvnnenvnnnnnnensn on « 1
12B 2104 Seal - 0il - valve (rubber) ..cee.eveee... ceen. 8

g NOTE: These Items should be discarded and the following
Numbers used.

12B 2266 01l Separator swéesmmmersies i yapaaas vesien
12B 1503 Water Pump:  suisaes sesiitsan sa e inies ssiavian ose 1
12B 2720 Fuel -Pump: « wuie s sriis amania® via sie oo o endomprones sas
Also:

AEC 216 Joint Flywheel Housing, should be used in

conjunction with 62B4 Joint Flywheel Housing Top

54



104 engine uni

Ref No

Part No

Description

REDUCING & REVERSING GEARBOXES

P.R. MOTORS, FORWARD & REVERSE TRANSMISSIONS WITH REDUCING GEARS.

This gearbox is available with direct drive or with 2 to 1 or 3 to 1 ratios

for left or right handed propeller rotation..

For full details of spare parts, refer to separate list.

No Off

The following parts are required to adapt the P.R.Motors,gearbox to the

engine.

Adapting Parts.

OIL PIPES

54007805

UFB.105/6

WA.5

54007725
54007763
54007809
54007762
54007761
54007810

UFB/106/5/8

Drive plate (Borg-Beck No. 55121) ceeeevcacns
Bolt, 5/16™ UNF X 3/4" eeveeeeerecocncosannne
Washer, 5/16" AINrOSS «ececeececcsscssasscsess
Adaptor housing
Adaptor housing
Adaptor housing

€08 0009 B 0GRS N LSRR NS s

Adaptor housing) Alternatives to requirements

Adaptor housing
Adaptor housing
Bolt, 3%/8" UNF x 1" ...

UFB/105/5/14 Bolt, 3/8" UNF X 1.3/4" teiieeeesacnsansocnss

UFB/106/18

WG.6
54007811

7029
54007808
138/225
55300693
138/133

OIL COOLER

6634

54007755
55790326

Bolt, 3/8" UNF X 2.1/4" vuivieeereerencanenses
WaSher, 3/8" gTOVer 2656 5085000000060 0000 0000
Joint (P.R. Motors No. MP.152) eeeveceocncsss

Flexible 0il DPiPES cesescesnsscroscscacccsecass
Union, single ended 3/8" x 1/2" B.S.P.
Washer 1/2" B.S.P. COPPET cceccvoccsssocscacnns
Union Body, single ended 3/8" BiSePe sescencas
Washer 3/8" B.S.P. COPPET sesessoccsnssoscocsce

Gearbox 0il cooler (Bowman DC.50).ceecececcsss
1/2" B.S.P. 0il tAPPINGE eeeveocececerccascccns
Bracket, oil cooler ....
Hose clip No. 2X seviecenses

LIS B I I B A B AN O B N

’_J
HONMNDOHHKHHH | OO -

[AC ISR RN AG IS )

L

55



154 Engine Unit

Ref No Part No Description No Off

BORG WARNER HYDRAULIC REVERSE GEARBOX

The Borg Warner type 71 forward and reverse gearbox with reducing gears
is available with direct drive or with 1.523 to 1, 2.10 to 1, 2.57 to 1
and 2.91 to 1 reduction gear for left hand propeller rotation, and with
1.91 to 1 reduction gear for right handed propeller rotation.

For full details of spares for reverse and reduction gearboxes, refer to
sepaerate list.

ADAPTING PARTS

54007726 Adaptor hOUSING seeecesceccescsssssscosssnncs 1
UFB/106/5/8 Bolt 3/8" UNF X 1" seuescsessosavassonscosces 6
UFB/106/5/14 Bolt 3/8" UNF x 1.3/4" ceeivevevnnnn g ee 2
UFB/106/18 Bolt 3/8" UNF X 2.1/4" teeeirenerrancenacsons 2
WG.6 Washer 3/8" GroVEr ..eeeececesssssssesssscsss 10

Stud 7/16" UNF .vecocccccccosssocoscocscnsasns 6
UFN107 Nut 7/16" UNF c.c.ceceeescceasccscacsnscsnnnass 6
WG7 Washer 7/16" Qrover se.oececececcsscecssacans 6
Damper assy. No. ASe4 = KIC scceeccscccscens 1
Cap screw socket head 1/4" UNF x 1/2" > JOE. 5
: Shake—proof Washer.(internal) SIS EAA o o O 5
O0IL COOLER

7195 0il cooler (Bowman type DeCi90) veveeernnn. svore: il

3/8" B.S.P. 0il POTLES eevvecesessscssonsansens

7026 Bracket o0il cooler, tOp «sceesecesn oio oLedeTe o TTTINIED 1

7027 Bracket 0il cooler, bottom ...ecevecsccsascnce 1

UFB.104/S/5 Bolt 1/4" UNF X 5/8" vicveervaceassscsssnceses 1

UFN .104 Nut 1/4" UNF vvveeeecnnnnccocsasassancassssess 1

WA .4 Washer 1/4" QIIOSS eessessescccssssscsscssscsscccs 1

UCS107/S/6  Setbolt 7/16™ UNC X 3/4" evveveeecessoneceeesee 1

WA.7 Washer 7/16" QIrOSS eececocsssoroccssaccsscans

Contd.

56



r e .

—

—

—  r—

154 Engine’ Unit

Ref No Part No

Description

BORG_WARNER HYDRAULIC REVERSE GEARBOX CONTD.

0IL_PIPES

149352
7029

NEUTRAL SWITCH KIT

T1-1A4A

Flexible oil pipe, 0il line to cooler s.eceese
Flexible oil pipe, cooler to oil line ceececcse
Adaptor 3/8" B.S.P. Male to 3/8" N.P.T.F. ....
Union, single equal end 3/8" Gas Brass
Bouckley & Sawyer NOo. 3.5.Be cevvecsnccese

Neutral switch kit Drg. No. 4863B «.eeeeccccss

’ L d
No Off

57



Illiq Engine Unit

Ref No

Part No

Description No Oft

NICOR MARINE (T.M.P) GEARBOXES

The following Gearboxes are supplied Direct Drive or Reduction and
Reversing Gear and with adapting parts and output coupling and are used
with Standard rotation engine.

58

54380277

54380278
54380279

54380280

54380281

54380282
54380283
54380284
54380285
54380286

54380287

GEARBOX. Direct drive, solid coupling with
output coupling T™.12396

GEARBOX. Direct drive, flexible coupling with
output coupling TM.12019B/3

GEARBOX. 2 pinion, 2 : 1 ratio, forward and
reverse solid coupling with output coupling TM.1206P

GEARBOX. 2 pinion, 2 : 1 ratio, forward and
reverse flexible coupling with output coupling
™ . 12406B/2

GEARBOX. 3 pinion, 2 : 1 ratio, forward and
reverse solid coupling with output coupling TM.12406P

GEARBOX. 3 pinion, 2 : 1 ratio, forward and
reverse flexible coupling with output coupling
TM.12406B/2

GEARBOX. 2 pinion, 3 : 1 ratio, forward and
reverse, solid coupling with output coupling
™. 12406P

GEARBOX. 2 pinion, 3 : 1 ratio forward and
reverse, flexible coupling, with output coupling
TM.12406B/2

GEARBOX. 3 pinion, 3 : 1 ratio forward and
reverse, so0lid coupling with output coupling
™ . 12406P

GEARBOX. 3 pinion, 3.: 1 ratio, forward and
reverse, flexible coupling with output coupling -
TM.12406B/2

GEARBOX. 2 pinion, 2 : 1 ratio, forward and
reverse, solid coupling with output coupling
TM.12406P



lﬁq Engine Unit

Ref No Part No Description No Off *

54380288 GEARBOX. 2 pinion, 2 : 1 ratio forward
and reverse. L.H. offset, flexible
coupling with output coupling TM.12406B/2

54380289 GEARBOX. 3 pinion, 2 : 1 ratio forward
and reverse. L.H. offset, solid coupling
with output coupling TM.12406P

54380290 GEARBOX. 3 pinion, 2 : 1 ratio forward
and reverse. L.H. offset, flexible coupling
with output coupling TM.12406B/2

54380291 GEARBOX. 2 pinion, 2 : 1 ratio forward
and reverse. R.H. offset, solid coupling
with output coupling TM.12406P

54380292 GEARBOX. 2 pinion, 2 : 1 ratio forward
and reverse. R.H. offset, flexible coupling
with output coupling T.12406B/2

54380293 GEARBOX. 3 pinion, 2 : 1t ratio forward
and reverse. R.H. offset, solid coupling
with output coupling TM.12406P

54380294 GEARBOX. 3 pinion, 2 : 1 ratio forward

and reverse. R.H. offset, flexible coupling
with output coupling ™ .12406B/2

All Gearboxes are supplied with the following parts

Bell Housing TM.12543
Flexible Coupling TM.12384
Input drive boss TM.12193

ADAPTING PARTS required with each Gearbox

UFB/106/5/8 Bolt, 2" UNF X 1" ceuvevecscsseess 6
UFB/106/5/14 Bolt, 8" UNF X 13" «eeevvevoreness 2
UFB/106/18  Bolt, " UNF X 24" vieveveceecnses 2
WG.6 Washer 3" Grover o sre eepsrere=s sxsoxs . o wl©
116-181 Screw Cap Socket Head +"UNF x %".. 5

5

1.5.W.A. Washer, shakeproof (mr) %" eteretslors

59



154 Engine Unif

Ref No

Part No

WATER PIPES (DIRECT)

54380372
54008091
54380388
54380389
5400809%

54008091
54380388
54380389
54008092

OIL PRESSURE GAUGE

54380392

54380134
310-143
748621
19/91
19/72
19/74

HALF COUPLING (SOLID)

54380402
54380403
54380404
54380405
54380406
54380407
54380408

WATER PIPES (REDUCTION)

Description

Elbow, Malleable Iron %“ B.S.P =S

Union, Single end, ReAUCEA «ve vs eeoees eosocess
Nipple miaiisassmsmmmmmme siors . .o
Nube ope o onepers . . 3 . o o SWars
Pipe - Gea¢box to engine 011 cooler . N
Union, Single end, Reduced ..... wxa e .
N ipple M EBlf s waten o M s woweseslesrabelsen o Ve sas
NUEY Mawdwwlowan@le siatins i o ws onvivemiaalpars e s e o “e
Pipe - Gearbox to engine oil cooler .

No Off

0il Pressure Gauge (A.C.Delco Part No.
7954350, 0 to 5 P.S.1 with Nut & Tailpiece

for 3/16" Copper Pipe ....... aiae e
Union and OliVe sueesescsosecoessas

Tubing, Nylon 3/16" 0/D wesuses

Sleeve .svue.. ST N ae e e ia e i T
Adaptor, Male ........;.............
Nut ® 8 0 58 0% 50 0 8 08 2P &0 oV 2O 9P ae e 4 o0 98 o

0live tiivriveinnnnnennnannsnn

Half Coupling (Bored 1#" dia.) aewe
7" dia.) e

Half Coupling (Bnred 13
Half Coupling (Bored 13" dia.) ...
Half Coupling (Bored 1?" dia.
Half Coupling (Bored 14" dia.

Half Coupling (Bored 2" dia.) R
Half Coupling (Bored 24" dia.) ....

ALTERNATIVES TQ REQUIREMENTS

UCB 107/5/10 Bolt 7/16™ UNC x 14"

UNC 107
WG.7

WUt V7467 URCe wistsns tessbiatiisms o

Washer 7/16" Grover e....e..

(One Set required for each Coupling)

PN

e AV LA\



=

[=—

=y

15 4 Engine‘ Unit

Ref No Part No

Description

HALF COUPLING (FLEXIBLE)

54380411
54008098
54008099
4008100
54008104
54008105

Half Coupling (Pilot
Half Coupling (Bored
Half Coupling (Bored
Half Coupling (Bored
Half Coupling (Bored
Half Coupling (Bored

ALTERNATIVES TO REQUIREMENTS WITH FLEXIBLE

SILENT BLOC FC.9218

UCB 107/S/20 Bolt, 7/16" UNC x 24"
Nut, 7/16" UNC .....

UNC 107
WG.7

Washer, 7/16" Grover

Bored) .ecevesesn

PN o R i s

13") e
13:") ’

18")  eeevenneenn
) suaessesens

COUPLING 54380412

® 48 s0sv 00 v

(One Set required with each Coupling)

54380414
54008101
54008102
540081073

Half Coupling (Pilot

Bored) ® 858 00 60 0

*aew

ec oo 0
LU
s s

=8 s 0@

Half Coupling (Bored 1" di@:) eeeeeescevene

Half Coupling (Bored
Half Coupling (Bored

ALTERNAT IVES TO REQUIREMENTS WITH FLEXIBLE
54360413 (METALASTIK 21/868/1)

UCB 107/8/20 Bolt, 7/16™ UNC x 23"
Nut, 7/16" UNC .....

UCN 107
WG.7

Washer, 7/16" Grover

1 L dial ® 58 00 00
13" dia.) eceeens

COUPLING

S ee es et st s s

v s 0

LR

— s s

- b ed e = -

F SN

No Off

61






“r’-t

p=—

'54 Engine‘ Unit

Ref No Part No Description No Off

SPECIAL REQUIREMENTS

The following Section deals with extra equipment
not fitted as standard to the 154 Marine Engine.

This Section is not illustrated and care should be
taken to ensure that the correct Part Number is quoted.



154 Engine Unit

Ref No

Part No

Description No Off

BILGE PUMP & EXTENSION SHAFT BP-M.80

5407710 Driving Pulley and extension shaft eeceecoceccees 1
Grub screw 3/8" UNF X 1/2" t.iievecoscccasescocnns 1
54380138 Bilge Pump - Jabsco type 6520-200 (1" B.S.P.Parts) 1
6173 ElbOW—Bilge pump ®© 068 6 8. - ¢ 5600606085680 0c0000080°0000 2
Washer ..........I..'.............0...........". 2
5407708 Clench Plate c.ececesscceccccesnssvccssnscasscsncses 1
set bolt 3/8" UNFX 3/4" S0 s evecssses 000 EsS s 2
54007745 Vee belt '"Flexicon' A%5 inside lehgth wiieeccocee 1
BATTERIES, STARTER BS-M.80
54007787 Batteries - CAV type 6.M.T.17 6 volt 108 am ..... 2
707048 CODIleCtOI’S © 0 000 0043 60 806 0006 26eC80P060000 6020000008 2
707049 COIm@CtOrS ..l‘.............0.‘...l.»lll.l'v.ll...'. 2
PTO EXTENSION SHAFT ES-M.80
54007710 Driving Pulley and extension shaft «icieececvenes 1
Grub screw 3/8" WNF x WHBY | i irmordiatire 3% « o wTorsl 570 1

This item replaces starting nut 54007746 and lock washer 54007747

TACHOMETER TR-M.80,81.

54007778

54380124

Mechanical revolution indicator «scccecccccsccases 1
4" dia. calibrated 004000 r.p.m..clockwise 5/8" x 18.
.104 square A.C. Delco No. 1577862 ..concearcvcces
Mechanical tachourmeter ....scccececcecsscccanscne 1
Icknield model 568A 4" dia. 5/8" x 18 .104 square
dial reading 0 to 4000 r.p.m. clockwise,

calibrated 1 to 2. White figures on black dial.
Counter calibrated 1 hour at 18000 r.p.m.



18 engine

’Unit

Ref No Part No Description

COUPLINGS, FLEXIBLE FC-M.80-89

7439 Flexible coupling, direct drive and
2 B0 .1 rabde SRELLL e oo dlin I
7397 Flexible coupling, heavy duty 3 to 1 ratio..

54007780 Flexible coupling, direct drive, 1.1/4“ bore
54007782 Flexible coupling, 2 to 1 and light duty

3 to 1, 1.1/2" DOEE o o oioe)¥ore o% o o
54107557 Flexible coupling, 3 to 1 heavy duty,

1.3/41 Dore addddieiesisseidiles

Alternatives to suit application.

54007781 Collar Stud. cesesoes sessissifioessesssasnmnees
UNF.107 NUt 7/16" UNF  oeevnceeetesieaninneneeananns
W.G.7 Washer T/16" Grover ............ wia Biatn we @ iate
5861 Spigot TINg susiween sewenaaion s iiaae wed viin i

55007784 Flexible coupling, pilot bored for Borg
Warner 4" coupling .............

55007785 Flexible coupling, pilot bored for heavy
duty % to 1 ratio 4" Borg Warner
q Coupling.

55007786 Flexible coupling for direct drive 1.1/4"
bore ....
540017617 Flexible coupling for 2 to 1 ratio and light
duty 3 to 1, 1.1/2" bore .......

7383 Flexible coupling for heavy duty 3 to 1,
1.3/4" DOEE Fasiieaes seoia s esess

Alternatives to suit application.

5860 Collar stud -.cevceverscenann T B
NF .6 NUL 5/00 BoSul sosie s smus e sionessasetiosens
WG.6 Washer 3/8" Grover ....eececeeecacess 284, ..
5861 Spigot ring .......0.00..n 410 ORI H o b o

MOUNTING FEET,FLEXIBLE FS-M.80 :
54007730 Rear foot ~ Replaces rear foot 54007729 from

SB-M.B0 cevvevrencascacccnarosnss

Flexible mountings, Silentbloc RE.11712 ....

UFB.105/4  Bolt 5/16" UNF x 1/2" ..... B s a s e o o Fegel e
WA.5 Washer 5/16" amross ...ecoececensas 32T . .
54007750 Bearer plate ....ccvivvennnen - PR = CToEh A o
Gauge pipe 8SSY cecveccrccescons LAEE. .

19-91 Male adaptor ..eeeeicencnes b e oo aeaid NATRIT . o &
19-72 Tubing UL . c.c . viiesvenoveccsocasasannnans
19-74 Oliwe. T 05 et . A00NL . anend. ... SRt 250

No Off

SN

—

s pp

- -
VW= =B ppoLN



Iﬁq Engine Unit

Ref No Part No Description No Off

FLEXIBLE MOUNTINGS & PIPES FS-M.80 (Contd)

01B OLive UNTON  ewdf eivin drainmine saiaies vesnneash oo s 1
748621 SEOVEIT tetsie o Wl eairOER BT vk e e B e 2
D4/4534 Nylon tube 3/16" X 110" LONE cvvvvvnneennnn 1

Fuel pipe 888Y sesevsessssssscscsranonenses 1
81-2530 Union NUE s eediosesess sineh osns sossbanseins 2
81-~25%6 AATPHOW S & ewiubinm spwikbrm o ahdmhidains oo Slanb o - 1
560-3757 O1iVie imsmmieein e el e Gt siie e siesn sieyie s ae e e 3
560-3759 WA cavivems ot orevmea s ouviteraetors 58 00 v omm $H0E S8 51 Ws 1
310-139 Nylon tube, 5/16" o.d x 1'0" long ...eev.e. 1
137540/48 Bolt, 5/8" whit. X 6" ...,vevvernrnnennanns 4
08648 Nt s Siermolw 4 bbnr e wS T i SR St 4

GAUGE, WATER TEMPERATURE WT-M.81

54007790 Water temperature gauge A.C. Delco

“Part No. 79954736 v uveenrncnnnnnnaesansnnns
54007801 Sender unit, A.C. Delco Part No.7954514 ...
24W/1283 Ross Courtney terminal No. 6 4.B.A. ...,
55790707 Ross Courtney terminal No..6 2. B.A. ...

— N = s

GAUGE, OIL PRESSURE OP-M.80

54007789 0il pressure gauge "A.C. Delco" 0-100 1b.
: with nut and tail piece for 3/16" o.d pipe.
54380134 Single ended union "Rotherham" 0.1.B ......

—

MORSE SINGLE LEVER CONTROLS S L-81(BORG WARNER)

54380171 Morse control kit fuel pump .....vovvvnvsa 1
54380172 Morse control kit Borg Warner reverse gear.
54380173 Morse single lever control head type

-—

MT.Ee32897 tvvvvnnsnes . Vi ik T 1
54380174 Morse single lcver control head type
MT.Twin-E.32888-1 .ivvvcniescannacnsns Tigiaate 1

54380175 Morse single lever control head type M.
M.I.W13133518 L A O R I A A A AN SR O BB B N B AR B I A B
Specify which required.

—

7025/8 Morse cable 33/m BEL  Long “talie w e seames v ole 2
7025/10 Morse cable 33/M 10 ft. long ..... e iaa 2
7025/12 Morse cable 33/M 12 £ 1ong «vvvvvvneensns 2
7025/14 Morse cable 33/M 14 ft long «vvvvvvveneen- 2
7025/16 Morse cable 33/M 16 £ 10NZ «evereconncnne 2
7025/20 Morse cable 33/M 20 £t 1long «oeeves.. 9ralbin 2

Specify which required.



e ,2’
-
i

B NI b Rt e

—

—

—

i

—

—

L

bpy >

154 Enginé Unit

rrrrrrr— r— — — 1

Ref No -‘Part No

Description

TACHOMETER DRIVE TD-M.80

54007770
5400771
54007772
54007773
54007774
54007775
54007776

54007777

Flexible shaft A.C. Delco cable and casing

assy 4'0" long. No. 7229278 ....... wie e

Flexible shaft A.C.Delco cable and casing

assy 6'0" long. No. 7962378 ....iioveveens

Flexible shaft A.C.Delco cable and casing
assy 8'0" long. No. 7961727 ..vivivnvnanns
Flexible shaft A.C.Delco cable and casing

assy 10'0" long. No. 7961728 ..vvvvuncanann

Flexible shaft A.C. Delco cable and casing
assy 12'0" long. No. 7961735 ..vvvervnnnans
Flexible shaft A.C. Delco cable and casing

" assy 16'0" long. No.7962168 .......vvvvenan

Flexible shaft A.C. Delco cable and casing
assy 20'0" long. No. 7961943 ...vvvvrnenans
Specify which length required.

Icknield cable assy 5/8" 18 T.P.I. Nuts

and .104 cable ends each end ........ ars A e

(Please state length required)

No ot}

67



